
REPLACEMENT PARTS 
 

Ref. No. Part  Number Description. Qty. 
001 0513020101R-75V1 SAFETY COVER 1 
002 412091001R TOOTH LOCK WASHERCOUNTERSINK 4 
003 0513020812R HEX SOC FLAT HD SCR 4 
004 0513020901R SPRING 1 
005 0513020801R M4X8MM PAN HD SCREW 2 
006 0513020301R LEVER 1 
007 0513020802R SHOULDER SCREW 1 
008 0513020106R-79 SMALL BLADE GUARD 1 
009 0513020303R LEVER 1 
010 0513020902R SPACER 1 
011 410251001R PAN HD SCREW + WASHER 2 
012 0513020201R PROTECTION PLATE 1 
013 0513021401R BEARING BASS 1 
014 410101006R FLAT HD SCREW 3 
015 413011006R EXTL RETAINING RING 1 
016 0513020913R SPRING 1 
017 0513020801R M4X8MM PAN HD SCREW 2 
018 0513020102R-79 BIG BLADE GUARD 1 
019 0513020304R SPACER 1 
020 0513021402R FLANGE 1 
021 Y610001R BLADE 

 
022 0513021403R FLANGE 1 
023 0502020305R M10 FLAT WASHER 1 
024 0513020924R SPACER 1 
025 410341003R HEX SOC HD SCREW +WASHER 1 
026 412011006R FLAT WASHER 2 
027 0513020305R-75V1 COVER 14" 1 
028 0513020815R SCREW W/WASHER 3 
033 0301010203R STOP 1 
034 410131008R PAN HD SCREW 1 
035 0502020206R CORD GUARD 1 
036 410132016R PAN HD SCREW 1 
037 412042001R TOOTH LOCK WASHER EXT' 2 
038 0513020709R POWER CORD 1 
039 410562002R SELF TAPPING SCREW 4 
040 410262002R SCREW PAN HEAD M5+WASHER 2 
042 0513050203R HANDLE UPPER 1 
043 410562005R SELF TAPPING SCREW 2 
044 452070108R SWITCH 1 
044.1 410316702R PAN HD SCREW 3 
045 410562002R SELF TAPPING SCREW 2 
046 0101040203R CORD CLAMP 1 
047 0513050204R HANDEL LOWER 1 
048 411012001R HEX NUT 2 
049 410132004R PAN HD SCREW M5X12 2 
050 412022005R LOCK WASHER 2 
051 0502020317R END COVER 1 
052 410132004R PAN HD SCREW M5X12 2 
055 0502020105R-58 MOTOR HOUSING 1 
056 414060001R RUBBER PIN 1 
057 0602200208R HOLDER BRUSH 2 
058 0502025002R BRUSH 2 
059 0602200209R CAP BRUSH 2 
060 0513020807R SHOULDER SCREW 1 
061 0502021115R JUMPER WIRE14X190MM (YELLOW) 1 
062 0502021114R SLEEVING 2 
063 0513020912R CHAIN HOOK 1 
064 A502020438R FIELD ASS'Y 110V 1 
065 410352001R HEX HD SCREW + WASHER 2 
066 0502020203R BAFFLE 1 
067 420060004R BALL BEARING 1 
068 A513020301R ARMATURE ASS'Y 1 
069 420060005R BALL BEARING 1 
070 414060001R RUBBER PIN 1 
071 0513020104R-58 INNER GEAR HOUSING 1 
072 414060003R RUBBER PIN 1 
073 420010108R-C BALL BEARING 1 
074 0513020909R SPRING 1 
075 0513020908R LOCK PIN 1 
075.1 0513020614R KNOB 1 
076 413051003R E-RING (ETW) 1 
077 414060003R RUBBER PIN 1 
078 0513021001R FRONT GEAR 1 
079 415030002R SQUARE KEY 1 
080 0513021002R GEAR SHAFT 1 
081 420010102R BALL BEARING 1 
082 0513021003R BACK GEAR 1 
083 414060003R RUBBER PIN 1 
084 420010004R BEARING BALL6200LLU CM, 5C 1 
085 0513020921R PIN 2 
086 0513020105R-58 OUTER GEAR HOUSING 1 
086.1 0513025005R OIL SEAL 1 
087 0513020911R PIN 1 
088 415030002R SQUARE KEY 1 
089 0513020603R SPINDLE 1 
090 420010111R BALL BEARING 1 
091 412011018R WASHER FLATD10.5X22ODX3T 1 
092 0513020601R PIN 1 
093 0513020401R-58 VISE JAW 1 
094 412011016R FLAT WASHER 1 

Ref. No. Part  Number Description. Qty. 
095 0513020504R THREAD  NUT 1 
097 411101001R SELF-LOCKING NUT(CLIP) 1 
098 0502020211R KNOB 1 
099 0513020903R HANDLE 1 
100 0513020811R PLASTIC  KNOB(WING SCREW) 1 
101 0513020904R RING 1 
102 0513020920R SCREW 1 
103 414021001R PIN 1 
104 0513050401R-58 SUPPORT 1 
105 0502025001R-23 CHAIN 1 
106 0513050902R 8MM PIN 1 
107 410341002R HEX SOC HD SCREW +WASHER 2 
108 0513020306R SETTING UP PIECE 1 
109 411012001R HEX NUT 1 
110 0502021107R JUMPER WIRE 1 
111 0513020403R-58 VICE  PLATE 1 
112 412011017R FLAT WASHER 1 
113 412021006R LOCK WASHER 1 
114 0513020806R BOLT 1 
115 0513020109R LOCK LEVER 1 
116 412021002R LOCK WASHER M10 1 
117 412011018R WASHER FLATD10.5X22ODX3T 1 
118 0513025003R SCALE 1 
119 410503001R DRIVE SCREW 2 
120 0513020905R WASHER 1 
121 411071004R NYLON  NUT 1 
122 0513021404R ADJUSTING BUSHING 1 
123 0513020307R FLAT WASHER 1 
124 0513020906R SPRING 1 
125 0513020307R FLAT WASHER 1 
127 410341001R HEX SOC HD SCREW +WASHER 2 
128 412011029R FLAT WASHER 2 
129 410071004R SET SCREW 1 
130 0513020309R BRACE BRACKET 1 
131 451020002R CONNECTOR WIRE 3 
132 410011007R M8X45MM HEX HD SCREW 1 
133 410071009R SET SCREW 1 
134 411011003R NUT HEX M8X1.25 1 
135 410251001R PAN HD SCREW + WASHER 3 
136 0513020310R NUT 1 
137 0513020602R SHAFT 1 
138 0513020503R SPECIAL NUT 1 
139 410011007R M8X45MM HEX HD SCREW 1 
140 0513020312R 8MM HEX WRENCH 1 
141 0513020203R WRENCH HOLDER 1 
142 0513020311R 6MM HEX WRENCH 1 
143 0513020202R WRENCH HOLDER 1 
153 0513021301R PAD 2 
156 410272005R PAN HD SCREW + WASHER 2 
157 0513020103R-75 BASE 1 
158 410251001R PAN HD SCREW + WASHER 6 
159 0513020313R SUPPORT PLATE 1 
160 0513020314R CHIP BOX 1 
161 411012701R HEX NUT 1 
162 412012712R WASHER FLAT 1 
163 412022702R LOCK WASHER 1 
164 0201010203R KNOB 1 
165 410221001R WING SCREW 1 
166 451050003R TERMINAL BLOCK 2 
167 0513020219R SLEEVE 1 
168 0513020922R PIN 1 
169 0513020316R FILTER CAP 1 
169.1 0502021203R FILTER 1 
170 0513020206R FILTER BOX 1 
171 410132004R PAN HD SCREW M5X12 2 
172 0513020915R SHOULDER SCREW 1 
173 0513020916R SHOULDER SCREW 1 
174 0513020917R SHOULDER SCREW 1 
175 0513021103R SLEEVING 1 
176 0513021104R SLEEVING 1 
177 0513020204R TIE-CABLE 4 
178 0502021101R JUMPER WIRE14X230MM (BLUE) 1 
179 0502025004R FIBER PLATE 2 
185 410071011R SET SCREW 1 
186 410252025R M6X30MM PAN HD SCREW+WASHER 2 
187 0000220212R HANDLE CARRY 1 
188 0513050301R HANGER HANDLE 1 
189 0513050201R LOCKING BAR 1 
190 0513050202R TRIGGER 1 
191 0513050901R SPRING COMPERSSION 1 
211 0513020919R SPRING 1 
212 0513020801R M4X8MM PAN HD SCREW 1 
213 411011001R NUT HEX M5X0.8 1 
214 0513020323R BRACE BRACKET 1 
215 412011019R FLAT WASHER 2 
216 410341001R HEX SOC HD SCREW +WASHER 2 
217 0513050302R LEVER 1 
218 412011008R WASHER FLAT D8 1 
219 0513020915R SHOULDER SCREW 1 

 


